
\
iL

PAPER 6
••*

The Development of Sewerage and Sewage
Treatment in Dubai

by

J.R. Preston, R.B.Beeson, K.H. Allum

Watson Hawksley
High Wycombe, UK

•



INTRODUCTION

In the early 1960's, Dubai was a vigorous but still relatively
small trtding community, with an estimated population of about
60,000.

The nrovision of piped water was placing a burden of increasing
sewage loa^on cesspool and soakaway arrangements built in less
IZle times and there'was aresulting urSe^ "^^/^sSf thG
nn„1tl.Hnn ,-n the congested central areas from health nsKs.
The Rule? prudently commissioned areport on sewage collection,
treatment and disposal to take account also of the emerging
modern commercial development of the creek waterfront.
[...]
development and to allow time for experimentation and experience
buUding Maximum flexibility of supply is therefore necessary
to meet demand variations. Whereas automatic systems when
installed will operate at night, point applications will continue
in daylight hours.

It was therefore decided to mix supply arrangements- by relying
initially on high-level zone storage and by gradually introducing
local ground-level storage from which pressure boosting can
be introduced, as necessary. In two of the initial three
distribution areas, substantial elevated reservoirs have already
been built for brackish-water supply, (l,-800m3 at Al Mankhool
and 900m3 at Burji Naharji) and a further 900m3 of tower storage
will soon be provided at Jumeirah. The extent to which future
zones.will be furnished with elevated storage will depend on
how irrigation practice evolves. In order to reduce head
requirements at the treatment works,1,000m3 ground-level storage
and booster pumping is provided at each elevated tank.

The maximum head on the transmission mains is thereby maintained
at 55 metres and pressure-reduction valves are placed on those
take-off points drawing direct from the mains,- rather than
from zone distribution. The elevated tanks provide an operating
head of 30 metres on each distribution system which offer a
minimum outlet pressure of 15 metres. Each junction is provided
with isolating valves.

The existing brackish-water system is to be retained to supply
Union and Nasr squares, the new hospital and the road reservations
along the routes to those locations but other links will be
capped.

At the sewage-treatment plant, two storage lagoons are provided
with a combined capacity of lOjOOOm3, offering a short reserve
during periods of works breakdown. They are constructed as
sand embankments lined with high density polyethylene water
retaining membrane. They will normally operate in series but
either can be isolated for repair or maintenance. Normal draindown
will stop at 300 mm above tank flow to prevent hydrostatic
uplift but complete draining is possible by the use of a pumped
groundwater lowering installation.

Two chlorination points are provided,- one upstream and one
downstream of storage. The initial dose will be low at about
3 mg/1 to remove most of the faecal coliforms. The second
dose, of about 9 mg/1 to obtain breakpoint conditions and provide
a residual in the transmission mains, will enjoy a contact
time of at least an hour compared to the 30-minute minimum
required to ensure viral control. A control option is also
available of administering breakpoint dosing before storage,
and top-up dosing before transmission. The choice will depend
on experience with effluent quality.

Future treated effluent from the new sewage-treatment plant,
will serve zones 4 and 5 and be connected into the transmission
system at Jumeirah and at Al Garhoud bridge to supplement supplies
as irrigation provisions are extended. L_

6.10



'

TABLE I

iUiilHEQUIVALENT POPnUTT0N TREATMENT
WORKo CAPACITIES BY MASTER PLAN OPTTOM

Treatment Plants

Existing

New southern

New eastern

New western

: • - h . • • • ••

la

800,-000

6.11

Plans

lb

200,000

600,00

2a

600,000

200,000

2b

200,000

500,000

100,000

.

.



Date

•' •

TABLE II

COMMISSIONING THE ACTIVATED-SLUDGE

PROCESS - ANALYTICAL DATA

Feed Rate MLSS SVI Effluent Analysis (mg/1)
m3/d mg/1 ml/g pH SS COD BOD NH4N

1.11.83 Aeration tank filled wi th settled sewage

7.11.83 - 189 7.5 (77) - - (10)

10.11.83 4000 189 - 7.5 (80) - - (0.3)

12.11.83 4000 530 - 7.2 23 175 - 21

15.11.83 8000 820 - 6.8 23 101 10 -

20.11.83 13000 1616 99 7.2 21 - 10 1

5.12.83 18000 2864 140 6.9 21 - 14 0.9

8.12.83 20000 3104 119 6.9 19 - 14 -

19.12.83 21000 2368 118 6.8 19 -

- 12

27.12.83 23000 2684 108 6.9 18 - 12 2

4.1.84 24000 2 904 96 7.0 23 - 14 0.6

8.1.84 26000 2720 93 6.9 19 - 14 3

16.1.84 26000 2 920 97 6.9 20 19 7

6.12

L



• '

TABLE III

EFFLUENT DEMAND ESTIMATES

Use Estimate of Demand (m3/d)

Existing Potential
Immediate Short Term

future

Municipal

Road reservations 1,200 5,500 14,000

Jaffa Park 2,300 9,000 9,000

Other public areas
and buildings 2,500 8,000

Private

Palace gardens and
environs, and hotels

Industrial

Cement works

Mushrif National Park

2,500

2,000

8,000

+ Brackish Supply to Deira 3,500

6.13

4,500

2,000

"

23,500

13,000

2 ,- 000

18,500

64,-500



BASIC TECHNICAL DATA

Average sewage flow
Peak sewage flow for biological treatment
Crude sewage analysis SS

BOD

(Feb 84 results) COD
NHN

H2S

Treated effluent standards

1) 27 000 m3/d
2) 8 000 m3/d

Appendix I

35 000m3/d
70 000m3 /d

314mg/l
307mg/l
778mg/l

47mg/l
16mg/l

20tng/l SS

20mg/l BOD

5Cmg/l SS

50mg/l BOD

PROCESS

Preliminary

Treatment

Primary

UNIT

Screening/Disintegration
No. of Units
Type. Mechanically raked,- bar screens
mm bar spacing
Gorator disintegrators

Grit Removal

No. of Units

Type: Aerated,- spiral flows channels
Grit Dewatering/Cleaning
Type: Cylcone, reciprocating rake

Preaeration/Balancing
No. of Units

Retention

Average air flow

Primary Sedimentation Tanks
No. of Tanks

Type: Circular, radial flow
Tank Diameter

Average retention
Average upward flow velocity

1.5m3/m3 sewage

19.8m

2.6h

1.2m/h

1st Stage Biological Filters
No. of Filters 6
Type: Circular,- media 65nm rounded gravel
Average settled sewage flow
Design BOD loading

Intermediate Humus Tanks

No. of Units

Type: Circular, radial flow
Tank diameter

Average retention
Average upward flow vecolity

6.14

22 00Cm3/d
0.63kg EOD/m3.d

19.8m

3.2h

0.95m/h



PROCESS

2nd Stage
Biological
Treatment

Sludge
Treatment

Disinfection

•

UNIT

Aeration Tank/Anoxic Zone
No. of Units

Overall tank dimensions

Anoxic Zone Mixers

No. of Units

Type of Mixer: Submersible, Flygt 7.5kW

Aerators

No. of Units

Type of Aerator: Vertical shaft,-
floating; surface
aerator

2 No.

6 No.

Average settled sewage flow
Average filter effluent flow
Retention period (overall)
F:M ratio

Final Tanks

No. of Tanks

Type: Circular; radial flow
Tank Diameter

Average retention
Average upward flow velocity

Deodorising Tower
No. of Units

Volume of Media

Filter effluent flow

BOD loading

Tower Effluent Settlement Tank

No. of Tanks

Type: Circular,- radial flow
Tank diameter

Retention

Upward flow velocity

Aerobic Storage/Thickening
No. of Tanks

Type: Circular, eductor aeration
Tank capacity
Retention (thickened sludge)

Anaerobic Digestion
No. of Tanks

Tank Diameter

Retention

Chlorination

Type: Chlorine drums 2 No. vacuum
chlorinators

Chlorinator capacity
Average chlorine dose rate

6.15

Length 112m
Width 20.8m

Liquid depth 4.3m

8

45kW

30/20kW

13 000m3/d
14 000m3/d
6.9h

0.23kg BOD/kg MLSS.d

18.3m

3.Oh

1.2m/h

1

1 455m3

8 000m3/d
0.9kg B0D/m3.d

19.8m

2.8h

l.lm/h

95Qn3

10 - 14 days

2

18.9m

23.8d

14kg/h each
lQng/1



4 § * Mta :

Cumulative Sewerage System Installation
Achievement and System and Treatment Cost
from 1969 to 1983

Appendix II

Year House

Connections

No.

Sewerage
System
Length
Km.

Pumping
Stations

No.

Cost

(Uncorrected to
present day)

dhm millions

* 1969 to
1977 264

1978 11; 900 275 53 366

1979 18,200 370 69 500

1980 20,700 410 87 607

1981 21,800 439 90 691

1982 24,100 480 102 752

1983 25,300 500 106 819

6.16

L



i

r

I','.'.'.'.'.'.*.'

lYi'i'i'iVi'i

KEY

DEVELOPED AREA

FUTURE DEVELOPMENT

PUMPING STATION

TREATMENT PLANT

Scale 1-. 200 000

FIG. 1 THE 196S MASTER PLAN ELEMENTS

6.17



L

Lift Stn

KEY

PIJ DEVELOPED AREA

FUTURE DEVELOPMENT

[liliiij] AIRPORT AREA

• PUMPING STATION

• TREATMENT PLANT

Scale V 200 000

'

To T'awir

FIG.2 GROWTH BY 1976 - RELEVANCE OF OLD PROPOSALS

6.18



1

E3

1

• •• •

Plan 1A

Plan 2A

DEVELOPED AREA

FUTURE DEVELOPMENT

AIRPORT AREA

.

KEY

Plan 1B

Plan 2B

•

• EXISTING WORKS

• EXISTING PUMPING STATION

a NEW WORKS

o NEW PUMPING STATION

Scale 1--500000

FIG. 3 1976 MASTER PLAN OPTIONS

6.19



———

Constant Rate
5500m3/d

AERATION

LAGOON

WITH INTEGRAL!
SETTLING

chlorination!

REUSE

RAW SEWAGE

ii
INLET WORKS

SCREENING &

DEGRITTING

PRIMARY

SEDIMENTATION

(6 TANKS]

FLOW

SPLITTING

Constant Rate

(16000m3/dADF)

BIOLOGICAL

FILTERS

16 UNITS)

|HUMUS TANKS

(4 UNITS)

T~T

recirculation

t HUMUS SLUDGE

PUMPING

I

NITRIFYING

FILTER

DEODORISING
TOWER

Deodorising Tower
Irrigation Water

Recirculated

Effluent

KEY

Main flow

Minor flows

Sludge

Gases

OUTFALL

FIG. 4 BASIC PLANT 5500 mVd fo 30=20 standard
16000m3/d to 50:50 standard

6.20



SLUDGE

DRYING

SLUDGE

DIGESTION

RAW SEWAGE

II
INLET WORKS

SCREENING I

DEGRITTING

SEDIMENTATION

15 TANKS)

7000 m3/d to anoxic zone FLOW

SPLITTING

20000m7dADF

AERATION

LAGOON FOR

NITRIFICATION

CHLORINATION

REUSE

BIOLOGICAL

FILTERS

(6 UNITS)

1
HUMUS TANKS

CONVERTED TO FINAL

SETTLING TANKS

I

I

RECIRCULATION

PUMPING STATION

CONVERTED TO RASl

——

! '

NITRIFYING

FILTER

DEODORISING

TOWER

SEDIMENTATION

TANK

SAS to single
sedimentation .

tank used as

thickener |

FILTER

EFFLUENT

PUMPING

STATION

DEODORISATION

FEED PUMPING

STATION

OUTFALL

Alternatives

8000m3/d

OUTFALL

FIG.5 OPTION 1 Conversion for '27"000m316
to 20 =20 standard

6.21



!'•'

SLUDGE

DRYING

SLUDGE

DIGESTION

1

RAW SEWAGE

11
INLET WORKS

SCREENINGS

DEGRITTING

SEDIMENTATION

(4 TANKS)

FLOW

SPLITTING

NITRIFYING

FILTER

DEODORISING

TOWER

SEDIMENTATION

TANKS CONVERTED

fro HUMUS TANKS
2 No.

14000m3/d

DEODORISATION

PUMPING

STATION

1

NEW TANK

1 No.

8000mj/d

OUTFALL

THICKENING

TANK

SAS^
RAS'"*"

13000m=7d

AERATION

LAGOON FOR

NITRIFICATION

27000 m3/d

HUMUS TANKS

CONVERTED

TO FINAL

SETTLING TANKS

ZJ
I

i
CHLORINATIO3 RECIRCULATION

PUMPING STATION

CONVERTED TO RAS

REUSE

~1

BIOLOGICAL

FILTERS

(6 UNITS)

IRAS/SAS

FILTER

EFFLUENT

PUMPING

STATION

OUTFALL

FIG.6 OPTION 2 Conversion for 32 000m3/d
to 20=20 standard

OPTION 3

- • • •

35000m3/d of which :-
27000m3/d to 20=20 standard
8 000m3/d to 30=50standard
Similar to Option 2 but further
new intermediate settling tank
added to converted existing
sedimentation tanks.

6.22



jWs .

SLUDGE

DRYING

_L

SLUDGE

DIGESTION

THICKENING

TANK

SAST

RASJ

AERATION

LAGOON FOR

NITRIFICATION

FINAL TANKS

4 No.

CHLORINATION

T
REUSE

"1

RAW SEWAGE

11
INLET WORKS

SCREENING &

DEGRITTING

SEDIMENTATION

(6 TANKS)

BIOLOGICAL

FILTERS

(6 UNITS)

r
RAS/SAS

HUMUS TANKS

CONVERTED

TO FINAL

SETTLING TANKS

RECIRCULATION

PUMPING STATION

CONVERTED TO RAS

NITRIFYING

FILTER

DEODORISING

TOWER

8000 m Id

FILTER

EFFLUENT

PUMPING

STATION

HUMUS

EFFLUENT

PUMPING

STATION

OUTFALL

FIG.7 OPTION 4 Conversion for 45000m3/d
to 20=20 standard

6.23



**..tt.,,.-. •

DEODORISING TOWER

SLUDGE

PUMPING

STATION

SLUDGE
OIGESTION

TANKS

AERATED

THICKENING^
TANK

CHLORINATION
BUILDING

RECIRCULATION

PUMPING STATION

SLUOGE DRYING BEDS

CHEF 2

TOWER EFFLUENT

PUMPING STATION

TOWER EFFLUENT

SETTLEMENT TANK

SEDIMENTATION

TANKS 1T0 U

BIOLOGICAL FILTERS

FILTER EFFLUENT

PUMPING STATION

FINAL TANKS

CH.EF6

KEY

EXISTING UNITS I PIPELINES

NEW UNITS » PIPELINES

FUTURE UNITS

AIR LINES

FIG.8 SEWAGE TREATMENT PLANT LAYOUT forADF 35 000m3/d SCHEME

6.24

L

ft

•L



1

1

NEW DUBAI HOSPITAL-

BURJ NAHAR

UNION SQUARE

AL NASR SQUARE

AL MANKHOOL

JUMEIRAH

SAFFA PARK

CEMENT

WORKS

H.H. SHEIKH

MOHAMMED'S

PALACE

SEWAGE

TREATMENT

WORKS

O H.H.SHEIKH

MAKTOUM'S

PALACE

DISTRIBUTION ZONES

1A DUBAI

1B DEIRA

2 JUMEIRAH

3 AL OIFA'A ROAD

4 AIRPORT

5 AL GHUSAIS

Scale 1=200 000

FIG. 9 EFFLUENT DISTRIBUTION ZONES

6.25

DUBAI

INTERNATIONAL

AIRPORT

AL GARHOUD

BRIDGE



'

L

FIGURE 10 The aeration lagoon before modification

6.26



•••

1

1

1

FIGURE 11 Road-reservation irrigation

6.27



en

to

CO

'

•"-. "

FIGURE 12 Aerial view of sewage-treatment works

l.'L'l.TLTL'UULTUUlJU WiV- Vl


